
UC3016-BK/ UC3016-BL/ UC3016-LG/ UC3016-OR/ UC3016-RD	 1	 07/22/2020

UC3016-BK/UC3016-BL 
UC3016-LG/UC3016-OR 

UC3016-RD
UTILITY CART

SERVICE CART WEIGHT CAPACITY

Total Load of Cart with All Accessories . . . . . . . . . . . . . . . 350 LBS
Top Shelf Load . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                    150 LBS
Bottom Shelf Load. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                 150 LBS
PLEASE NOTE:  Loading cart beyond rated capacity may cause structural 
damage to the cart as well as personal and /or property damage. Please 
educate your customers to the dangers of overloading. Do not attempt to 
push cart with items on the top lid.

Total Height . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 35.75"
Height to top of Top Shelf . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 32.75"
Total Length. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 31"
Total Length w/Screw Driver Holder . . . . . . . . . . . . . . . . . . . .                   34.25"
Total Length w/Side Shelf Down . . . . . . . . . . . . . . . . . . . . . . . 32.25"
Total Length w/Side Shelf Extended. . . . . . . . . . . . . . . . . . . . . .                     45.5"
Total Length w/Screw Driver Holder and 
Side Shelf Extended. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 48.5"
Total Length w/Screw Driver Holder and 
Side Shelf Down. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3.5"
Total Depth . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                         17.13"

Top Shelf Height . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3"
Top Shelf Width . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                         30"
Top Shelf Depth . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                         16"

Bottom Shelf Height. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3"
Bottom Shelf Width. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                      30"
Bottom Shelf Depth. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                      16"

Ground Clearance. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                    7.88"
Bottom Shelf Top to Bottom of Top Shelf. . . . . . . . . . . . . . . . .                21.38" 
 
Cart Volume. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 11,700"³

SPECIFICATIONS

• Lock lid and drawers before moving. • Apply brake on locking casters 
anytime cart is in place. • Do not pull cart. Push from handle on end to move.  
• Units can tip or fall causing damage or personal injury. • Cart is designed to 
roll easily on flat surfaces and should not be used on  uneven or inclined surfaces.  
• Do not open more than one loaded drawer at a time. • Do not stand on or step 
in drawers. • Keep children away from unit. • Wear gloves when lifting edges. 
• Failure to heed these warnings may result in personal injury and/or property 
damage.

WARNING: This product can expose you to chemicals including nickel, which 
is known to the State of California to cause cancer and birth defects or other 
reproductive harm.  For more information go to www.P65Warnings.ca.gov.

WARNING

TABLE OF CONTENTS

ENGLISH.........................................Pg. 1 - 4

ESPAGNOL....................................Pág 5 - 7

FRANÇAIS......................................p. 8 - 10

OWNER'S MANUAL

Read and understand all instructions. Failure to follow all instructions listed below, 
may result in electric shock, fire, explosion and/or serious personal injury. It is the 
responsibility of the owner to make sure all personnel read this manual prior to using 
the tool. It is also the responsibility of the tool owner to keep this manual intact and 
in a convenient location for all to see and read. If the manual or product labels are 
lost or not legible, contact Mac Tools® for replacements. If the operator is not fluent 
in English, the product and safety instructions shall be read and discussed with the 
operator in the operator's native language by the purchaser/owner or his designee, 
making sure that the operator comprehends its contents.



UC3016-BK/ UC3016-BL/ UC3016-LG/ UC3016-OR/ UC3016-RD	 2	 07/22/2020

UC3016-BK/UC3016-BL 
UC3016-LG/UC3016-OR 

UC3016-RD
UTILITY CART

	Item	 Part		                               No.	
  No.	 No.	 Description	                             Req’d

	 1 			   Top Shelf		  		  1 
	 2 	 RSSC7		  Chrome Leg/ea.			   2 
	  	 RSSCPHK 	  	 Bolt Kit (incl. #3-6)			   1 
	 3			   Round Head Bolt (Phillips® #3,  
				        6mm-1mm Thread, 45mm Length)	 8 
	 4			   Washer, 18mm			   16 
	 5			   Split Washer, 9.5mm			   8 
	 6			   Hex Nut (6mm-1mm Thread, 10mm Widths)	 8 
	 7 	 RS8007		  Bottom Shelf - Red			   1 
		  RS8007BK		  Bottom Shelf - Black			   1 
		  RS8007BL3		  Bottom Shelf - Blue			   1 
		  RS8007OR		  Bottom Shelf - Orange			   1 
		  RS8007LG		  Bottom Shelf - Lime Green		  1 
	 8 	 RSSCPLW		  Swivel Caster, Locking - Chrome		  2 
	 9	 RSSCPW		  Swivel Caster, Non-Locking - Chrome	 2

	Item	 Part		                               	
  No.	 No.	 Description	                             
	 24	 MBUCSS155		  Side Shelf - Red 
		  MBUCSS155BK		  Side Shelf - Black 
		  MBUCSS155BL		  Side Shelf - Blue 
		  MBUCSS155LG		  Side Shelf - Lime Green 
	 25	 MBSD155		  Screwdriver & Pry Bar Holder - Red 
		  MBSD155BK		  Screwdriver & Pry Bar Holder - Black 
		  MBSD155BL		  Screwdriver & Pry Bar Holder - Blue 
		  MBSD155LG		  Screwdriver & Pry Bar Holder - Lime Green 
	 26	 MBD100B		  Add-A-Drawer - Red 
		  MBD100BBK		  Add-A-Drawer - Black 
		  MBD100BBL		  Add-A-Drawer - Blue 
		  MBD100BLG		  Add-A-Drawer - Lime Green 
		  MBD100BOR		  Add-A-Drawer - Orange 

	Item	 Part		                               	
  No.	 No.	 Description	                             
	 27	 RSPAINTJGSF013		  Touch Up Paint, 0.5oz - Red 
		  RSPAINTJGSF114		  Touch Up Paint, 0.5oz - Black 
		  RSPAINTJGSF014		  Touch Up Paint, 0.5oz - Blue 
		  RSPAINTJGSF019		  Touch Up Paint, 0.5oz - Orange 
		  RSPAINTJGSF017		  Touch Up Paint, 0.5oz - Lime Green 
	 34	 RS8230SSRM1		  Rubber Mat for Side Shelf 
	 35	 RSSCPHK		  Hardware Kit For Service Cart Shelves  
				    (#3, #4, #5, #6 ) 
	 36	 RSDWRBK		  Hardware Kit for Drawer & Add-A-Drawer  
				    (#14, #15, #16) 
	 38	 RSSCPLWBK		  Caster, Swivel, Locking - Black 
	 39	 RSSCPWBK 		  Caster, Swivel, Non-Locking - Black

PARTS LIST

ALSO AVAILABLE

RSSCPHK Bolt kit 
(Incl. 8 each of #3, #5, #6 and 
16 each of #4)

1

2
3456

3, 4,
5, 6

8

9

3
6 54

(8)

(8) (8) (16)



UC3016-BK/ UC3016-BL/ UC3016-LG/ UC3016-OR/ UC3016-RD	 3	 07/22/2020

ASSEMBLY INSTRUCTIONS

UC3016-BK/UC3016-BL 
UC3016-LG/UC3016-OR 

UC3016-RD
UTILITY CART

Step 1	 ATTACHING THE TOP SHELF TO CHROME LEGS			 
			   Remove the black plastic corner protectors and dowel pins in the  
			   corners of the top shelf (#1).  Slide square tubed legs (#2) through  
			   the top shelf (#1) on one side until top bolt hole on leg aligns with  
			   bolt hole on shelf.  Make sure to protect the portion of the cart and  
			   legs touching the ground to prevent scratches.

Step 2	 Tools Needed: Phillips® #3 Screwdriver & 10mm Combo Wrench
			   Place washer (#4) onto round head bolt (#3). Insert bolt assembly  
			   into aligned bolt holes of top shelf (#1)  and legs (#2) of front right.   
			   Place washer (#4), then split lock washer (#5) and then hex nut (#6)  
			   onto bolt assembly and tighten but do not torque.
			   Repeat step 2 for rear right.

1

Chrome
Legs (#2)

Table

3

Bottom Shelf
(#7)

Chrome
Legs (#2)

Round Head Bolts (#3)
Washer (#4)
Split Lock Washer (#5)
Hex Nut (#6)

2 Top  
Shelf
(#1)

Chrome
Legs (#2)

Table

Round Head Bolts (#3)
Washer (#4)
Split Lock Washer (#5)
Hex Nut (#6)

Top  
Shelf
(#1)

Step 3	 ATTACHING THE BOTTOM TRAY TO THE CHROME LEGS			 
			   Tools Needed: Phillips® #3 Screwdriver & 10mm Combo Wrench
			   Flip cart on its side with fastened legs down. Remove the black  
			   plastic corner protectors and dowel pins in the corners of the bottom  
			   shelf (#7). Slide bottom shelf (#7) onto the legs (#2) until the  
			   bottom bolt hole aligns.  Place washer (#4) onto round head bolt (#3).   
			   Insert bolt assembly into aligned bolt holes of bottom shelf (#7) and  
			   legs (#2) of front left.  Place washer (#4), then split lock washer (#5)  
			   and then hex nut (#6) onto bolt assembly and tighten but do not torque.  
			   Repeat step for rear left.



UC3016-BK/ UC3016-BL/ UC3016-LG/ UC3016-OR/ UC3016-RD	 4	 07/22/2020

ASSEMBLY INSTRUCTIONS

UC3016-BK/UC3016-BL 
UC3016-LG/UC3016-OR 

UC3016-RD
UTILITY CART

Step 4	 Tools Needed: Phillips® #3 Screwdriver & 10mm Combo Wrench
			   Flip Cart Over.  Place washer (#4) onto round head bolt (#3).   
			   Insert bolt assembly into aligned bolt holes of bottom shelf (#7)  
			   and legs (#2) of front right.  Place washer (#4), then split lock  
			   washer (#5) and then hex nut (#6) onto bolt assembly and tighten  
			   but do not torque.  
			   Repeat entire process for rear right.

Step 5	 Tools Needed: Phillips® #3 Screwdriver & 10mm Combo Wrench
			   Place the cart upside down.  Torque all eight bolt assemblies  
			   (#3, #4, #5, #6) to 5 ft lbs.

Step 6	 ATTACHING CASTERS
			   Insert the casters (#8) & (#9) into the hole in the white plastic  
			   inserts until the caster is flush with the white plastic insert.  
			   Using a rubber mallet, hammer the casters in place until the  
			   stem is no longer visible. Repeat with the other three casters. 
			 
			   NOTE: Make sure the two casters with locks (#8) are on the same  
			   side of the cart.

Bottom Shelf
(#7)

Chrome
Legs (#2)

Round Head Bolts (#3)
Washer (#4)
Split Lock Washer (#5)
Hex Nut (#6)

4 & 5

6Locking Swivel Caster (#8)
Non-locking Swivel Caster (#9)



UC3016-BK/ UC3016-BL/ UC3016-LG/ UC3016-OR/ UC3016-RD	 5	 07/22/2020

UC3016-BK/UC3016-BL 
UC3016-LG/UC3016-OR 

UC3016-RD
CARRITO DE SERVICIO

CAPACIDAD DE PESO DEL CARRITO DE SERVICIO

Carga total del carrito con todos los accesorios . . . . . . . 350 LBS
Carga del estante superior. . . . . . . . . . . . . . . . . . . . . . . . . . .                          150 LBS
Carga del estante inferior. . . . . . . . . . . . . . . . . . . . . . . . . . . 150 LBS
OBSERVE POR FAVOR:  Se podrían ocasionar daños estructurales al carrito,  
así como daños personales y/o daños a la propiedad, al cargar el carrito 
más allá de su capacidad nominal. Favor de educar a sus clientes contra 
los peligros de sobrecarga.  No intente empujar el carrito con artículos 
colocados sobre la tapa superior.
Altura global. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                        35.75"
Altura hasta la parte superior del estante superior. . . . . . . 32.75"
Longitud global . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 31"
Longitud global c/sujetador de destornillador . . . . . . . . . . . .           34.25"
Longitud global c/estante lateral desplegado . . . . . . . . . . . .           32.25"
Longitud global c/estante lateral extendido. . . . . . . . . . . . . . .              45.5"
Longitud global c/sujetador de destornillador y  
estante lateral extendido. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                              48.5"
Longitud global c/ sujetador de destornillador y  
estante lateral desplegado  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3.5"
Profundidad global. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 17.13"

Altura del estante superior. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3"
Anchura del estante superior . . . . . . . . . . . . . . . . . . . . . . . . . . . .                             30"
Profundidad del estante superior. . . . . . . . . . . . . . . . . . . . . . . . .                          16"

Altura del cajón . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                          3"
Anchura del cajón. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                       30"
Profundidad del cajón. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                    16"

Despeje del suelo. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 7.88"
Desde la tapa del estante inferior  
hasta el fondo del cajón. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                              21.38" 
 
Volumen del carrito . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 11,700"³

ESPECIFICACIONES

• Asegure la tapa y los cajones antes de moverlos. • Aplique el freno en las rodajas 
de seguridad durante cualquier momento que el carrito esté en su lugar. • No 
jalar; empujar para dezplazar. • Las unidades pueden volcarse y pegarle a usted, 
así ocasionando lesiones personales. • El carrito está diseñado para rodarse 
fácilmente sobre las superficies planas y no deberá usarse sobre las superficies 
desniveles o inclinadas. • No abra más de un cajón cargado a la vez. • No pise 
sobre ni adentro de los cajones.  • Mantenga lejos de los niños.  • Lleve puesto 
guantes al momento de levantar los bordes. • No cumplir con estas indicaciones 
puede provocar lesiones graves o peligro de muerte, así como daños materiales.

ADVERTENCIA:  Este producto le podrá exponer a ciertos químicos, para 
incluir el níquel, conocidos en el Estado de California por ocasionar 
cáncer y defectos congénitos u otros daños a la reproducción. Para 
mayores informes, visite:  www.P65Warnings.ca.gov.

ADVERTENCIA

MANUAL DE OPERACIÓN

Lea y comprenda todas las instrucciones. Hacer caso omiso a todas las instrucciones 
alistadas a continuación podría ocasionar choque eléctrico, incendio, una explosión 
y/o lesiones personales serias. Lea y comprenda todas las instrucciones. Hacer 
caso omiso al seguir todas las instrucciones alistadas a continuación podría 
ocasionar el choque eléctrico, incendio, explosiones y/o lesiones personales 
serias. Es las responsabilidad del propietario asegurarse que todo el personal lea 
este manual previo al uso de este dispositivo. También es la responsabilidad del 
propietario del dispositivo mantener intacto este manual y en un lugar conveniente 
para que todos lo lean y vean. Si el manual o las etiquetas se hayan perdido o no 
sean legibles, comuníquese con Mac Tools® por algunos repuestos. Si el operador 
no domina el idioma inglés, las instrucciones del producto y de seguridad le serán 
leídas y discutidas con el operador en el idioma materno del operador por parte del 
comprador/propietario o su designado, asegurándose que el operador comprenda 
el contenido.



UC3016-BK/ UC3016-BL/ UC3016-LG/ UC3016-OR/ UC3016-RD	 6	 07/22/2020

INSTRUCCIONES DE ENSAMBLAJE

Paso 2	 Herramientas Necesarias: Destornillador Phillips® #3 y llave  
			   de combinación 10mm
Coloque la arandela (#4) sobre el perno de cabeza redonda (#3). Inserte 
el conjunto de pernos por los agujeros de los pernos alineados en el estan-
te superior (#1) y en las patas (#2) de la parte delantera derecha. Coloque 
la arandela (#4), luego la arandela de seguridad partida (#5) y después la  
tuerca hexagonal (#6) sobre el conjunto de pernos y apriételas sin torcerlas 
completamente. Repita el paso 2 para el lado derecho posterior.

1

Patas 
cromadas 

(#2)

Mesa

3

Estante inferior 
(#7)

Patas 
cromadas 

(#2)

2 Estante 
superior

(#1)

Patas 
cromadas 

(#2)

Mesa

Estante 
superior

(#1)

Paso 3	 SUJETANDO LA CHAROLA INFERIOR A LAS PATAS CROMADAS 
			   Herramientas necesarias: Destornillador Phillips® #3 y llave  
			   de combinación 10mm
Voltee el carrito a su lado con las patas sujetadas hacia abajo. Extraiga los protectores de 
esquina de plástico negros y los pasadores de taquete en las esquinas del estante inferior 
(#7).  Deslice el estante inferior (#7) sobre las patas (#2) hasta que se alinee con el agujero 
del perno inferior. Coloque la arandela (#4) sobre el perno de cabeza redonda (#3). Inserte 
el conjunto de pernos en los agujeros de los pernos alineados del estante inferior (#7) y en 
las patas (#2) de la parte izquierda delantera. Coloque la arandela (#4), luego la arandela 
de seguridad partida (#5) y después el perno hexagonal (#6) sobre el conjunto de pernos y  
apriételos sin torcerlos completamente. Repita los pasos para la parte izquierda  
posterior.

UC3016-BK/UC3016-BL 
UC3016-LG/UC3016-OR 

UC3016-RD
CARRITO DE SERVICIO

Paso 1	 SUJETANDO EL ENSAMBLE DE LA TAPA BLOQUEANTE A LAS PATAS  
			   CROMADAS 
Extraiga los protectores de esquina de plástico negros y los pasadores de 
taquete en las esquinas del estante superior (#1). Deslice las patas tubulares 
cuadradas (#2) por el estante superior (#1) de un lado hasta que el agujero 
del perno superior en la pata se alinee con el agujero del perno en el estante. 
Asegúrese de proteger tanto las partes del carrito así como las patas con 
contacto al piso con el fin de prevenir las rayaduras. (#1).  Deslice las patas 
tubulares cuadradas (#2) por el estante superior (#1) de un lado hasta que el 
agujero del perno superior en la pata se alinee con el agujero del perno en el 
estante. Asegúrese de proteger las partes del carrito y las patas, las que tienen 
contacto con el piso, con el fin de prevenir las rayaduras.

Pernos de cabeza redonda (#3)
Arandela (#4)
Arandela de seguridad partida (#5)
Tuerca hexagonal (#6)

Pernos de cabeza redonda (#3)
Arandela (#4)
Arandela de seguridad partida (#5)
Tuerca hexagonal (#6)



UC3016-BK/ UC3016-BL/ UC3016-LG/ UC3016-OR/ UC3016-RD	 7	 07/22/2020

INSTRUCCIONES DE ENSAMBLAJE

UC3016-BK/UC3016-BL 
UC3016-LG/UC3016-OR 

UC3016-RD
CARRITO DE SERVICIO

Paso 4	 Herramientas necesarias: Destornillador Phillips® #3 y llave  
			   de combinación 10mm
Voltee el carrito hacia abajo. Coloque la arandela (#4) sobre el perno de  
cabeza redonda (#3). Inserte el conjunto de pernos en los agujeros de los  
pernos alineados del estante inferior (#7) y en las patas (#2) de la parte derecha 
delantera. Coloque la arandela (#4), luego la arandela de seguridad partida (#5) 
y después la tuerca hexagonal (#6) sobre el conjunto de pernos y  apriételas sin 
torcerlas completamente. Repita los pasos completos para la parte derecha 
posterior.

Paso 5	 Herramientas necesarias: Destornillador Phillips® #3 y llave  
			   de combinación 10mm
Coloque el carrito boca abajo. Tuerza todos los ocho conjuntos de perno  
(#3, #4, #5, #6) hasta 5 libras-pie.

Paso 6	 SUJETANDO LAS RODAJAS
Inserte las rodajas (#8) & (#9) en el agujero en las inserciones de plástico 
blancas hasta que la rodaja esté a ras con la inserción de plástico blanca.  
Al usar un mazo de hule, martille las rodajas en su lugar hasta que ya no esté 
visible el vástago. Repita los pasos con las tres rodajas restantes.
			 
NOTA: Asegúrese que las rodajas con bloqueo (#8) se ubiquen del mismo  
lateral del carrito.

Estante inferior 
(#7)

Patas 
cromadas 

(#2)

4 & 5

6
Rodaja giratoria bloqueable (#8) 
Rodaja giratoria no bloqueable (#9)

Pernos de cabeza 
redonda (#3)
Arandela (#4)
Arandela de seguridad 
partida (#5)
Tuerca hexagonal (#6)



UC3016-BK/ UC3016-BL/ UC3016-LG/ UC3016-OR/ UC3016-RD	 8	 07/22/2020

UC3016-BK/UC3016-BL 
UC3016-LG/UC3016-OR 

UC3016-RD
CHARIOT DE SERVICE

CAPACITÉ DE POIDS DU CHARIOT DE SERVICE
Charge totale du chariot avec tous les accessoires . . . . 350 LBS
Charge du plateau supérieur . . . . . . . . . . . . . . . . . . . . . . . . 150 LBS
Charge du plateau inférieur . . . . . . . . . . . . . . . . . . . . . . . . . 150 LBS
VEUILLEZ NOTER :  Le chargement du chariot au-delà de sa capacité nominale 
peut causer des dommages structurels au chariot ainsi que des dommages 
personnels et/ou matériels. Veuillez sensibiliser vos clients aux dangers de 
la surcharge. N'essayez pas de pousser le chariot avec des articles placés 
sur le couvercle supérieur.

Hauteur totale. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 35,75 po
Hauteur du couvercle. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                              32,75 po
Longueur totale . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                      31 po
Longueur totale avec le support de tournevis . . . . . . . . . .         34,25 po
Longueur totale avec la tablette latérale abaissée . . . . . 32,25 po
Longueur totale avec la tablette latérale déployée . . . . . . 45,5 po
Longueur totale avec le support de tournevis et  
la tablette latérale déployée . . . . . . . . . . . . . . . . . . . . . . . . . .                         48,5 po
Profondeur totale. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                  17,13 po

Hauteur du plateau supérieur. . . . . . . . . . . . . . . . . . . . . . . . . . .                           3 po
Largeur du plateau supérieur . . . . . . . . . . . . . . . . . . . . . . . . . .                          30 po
Profondeur du plateau supérieur . . . . . . . . . . . . . . . . . . . . . . .                       16 po

Hauteur du plateau inférieur. . . . . . . . . . . . . . . . . . . . . . . . . . . .                            3 po
Largeur du plateau inférieur . . . . . . . . . . . . . . . . . . . . . . . . . . .                           30 po
Profondeur du plateau inférieur . . . . . . . . . . . . . . . . . . . . . . . .                        16 po

Garde au sol. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                       7,88 po
Du dessus du plateau inférieur au bas 
du plateau supérieure. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                21.38" 
 
Volume du charriot . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                  11,700"³

SPÉCIFICATIONS

• Verrouillez le couvercle et les tiroirs avant de le déplacer. • Appliquez les freins 
sur les roulettes verrouillables lorsque ont n’as pas besoin de déplacé l’unité.  
• Ne pas tirer; pousser pour déplacer. • Les unités peuvent basculer et vous heurter, 
provoquant des blessures. • Le chariot est conçu pour rouler facilement sur des 
surfaces planes et ne doit pas être utilisé sur des surfaces inégales ou inclinées. 
• N’ouvrez pas plus d’un tiroir plein à la fois. • Ne grimpez pas dans ou sur les 
tiroirs. • Gardez hors de la portée des enfants.• Portez des gants lorsque vous  
soulevez le chariot par les bords. • Le manque d'observer ces avertissements peut 
avoir comme conséquence des blessures corporelles et/ou des dégâts matériels.

AVERTISSEMENT: Ce produit peut vous exposer à des produits chimiques 
y compris le nickel, reconnu par l’État de la Californie comme causant  
le cancer et des anomalies congénitales ou d’autres effets nuisibles  
sur la reproduction. Pour de �plus amples informations, aller  
à www.P65Warnings.ca.gov.

AVERTISSEMENT

MANUEL DE FONCTIONNEMENT

Lisez et comprenez bien toutes les instructions. Le manque d’observer toutes les 
instructions énumérées ci-dessous, peut entraîner une décharge électrique, un feu 
et/ou causer de sérieuses blessures corporelles. Veuillez lire et bien comprendre 
toutes les instructions. Tout manquement aux instructions indiquées ci-après 
pourrait entraîner un choc électrique, un incendie, une explosion et/ou des blessures 
personnelles graves. Il est de la responsabilité du propriétaire de s'assurer que tout 
le personnel lise ce manuel avant d'utiliser l'appareil. Il revient aussi au propriétaire 
de l'appareil de conserver ce manuel en bon état et dans un endroit accessible 
permettant au manuel d'être vu et lu par tous. Si le manuel ou les étiquettes du 
produit sont perdus ou illisibles, contactez MAC Tools® pour les faire remplacer. Si 
l'utilisateur-opérateur de l'appareil ne maîtrise pas bien l'anglais, les instructions 
relatives au produit et aux mesures de sécurité devront être lues et discutées avec 
l'opérateur dans sa langue maternelle par l'acheteur- propriétaire ou toute personne 
habilitée par lui à le faire, en s'assurant que l'opérateur en comprend bien le contenu.



UC3016-BK/ UC3016-BL/ UC3016-LG/ UC3016-OR/ UC3016-RD	 9	 07/22/2020

INSTRUCTIONS D’ASSEMBLAGE

Étape 1	 FIXATION DE L'ASSEMBLAGE SUPÉRIEUR VERROUILLABLE  
			   AUX PATTES CHROMÉES
Placez la rondelle (n °15) sur le boulon à tête ronde (n °14) et insérez par le 
haut du trou de boulon avant gauche du plateau supérieur (n °1) et dans le trou 
de boulon avant gauche de MBD100B. Placez la rondelle (n °15), puis l'écrou 
hexagonal (n °16) sur l’assemblage boulon et serrez-les sans trop serrer.

Étape 2	 Outils nécessaires : Tournevis Phillips® #3 et clé combo  
			   de 10 mm	
Placez la rondelle (n °4) sur le boulon à tête ronde (n °3).  Insérez l’assemblage 
boulon dans les trous de boulon alignés du plateau supérieur (n °1) et des 
pattes (n °2) du côté avant droit. Placez la rondelle (n °4), puis la rondelle de 
blocage fendue (n °5) et l'écrou hexagonal (n °6) sur l’assemblage boulon et 
serrez, mais sans forcer. Répétez l'étape 2 pour le côté arrière droit.

1

Pattes 
chromées 

(n°2)

Table

3

Plateau  
inférieur (n°7)

Pattes  
chromées 

(n°2)

Boulons à tête ronde (n°3)
Rondelle (n°4)
Rondelle de blocage fendue (n°5)
Écrou hexagonal (n°6)

2 Plateau 
supérieur 

(n°1)

Pattes 
chromées 

(#2)

Table

Boulons à tête ronde (n°3)
Rondelle (n°4)
Rondelle de blocage fendue (n°5)
Écrou hexagonal (n°6)

Plateau 
supérieur 

n°1)

Étape 3	 ATTACHER LE PLATEAU INFÉRIEUR AUX PATTES CHROMÉES			 
			   Outils nécessaires : Tournevis Phillips® #3 et clé combo de 10 mm
Retournez le chariot sur le côté avec les pattes attachées vers le bas. Retirez  
les protections d'angle en plastique noir et les goujons dans les coins du plateau 
inférieur (n °7).  Faites glisser le plateau inférieur (n °7) sur les pattes (n °2) jusqu'à  
ce que le trou de boulon du bas s'aligne.   Placez la rondelle (n °4) sur le boulon à 
tête ronde (n °3). Insérez l’assemblage boulon dans les trous de boulon alignés du 
plateau inférieur (n °7) et des pattes (n °2) du côté avant gauche.  Placez la rondelle 
(n °4), puis la rondelle de blocage fendue (n °5) et l'écrou hexagonal (n °6) sur 
l’assemblage boulon et serrez, mais sans forcer. Répétez cette étape pour le côté 
arrière gauche.

UC3016-BK/UC3016-BL 
UC3016-LG/UC3016-OR 

UC3016-RD
CHARIOT DE SERVICE



UC3016-BK/ UC3016-BL/ UC3016-LG/ UC3016-OR/ UC3016-RD	 10	 07/22/2020

INSTRUCTIONS D’ASSEMBLAGE

UC3016-BK/UC3016-BL 
UC3016-LG/UC3016-OR 

UC3016-RD
CHARIOT DE SERVICE

Étape 4	 Outils nécessaires : Tournevis Phillips® #3 et clé combo  
			   de 10 mm
Retournez le chariot.  Placez la rondelle (n °4) sur le boulon à tête ronde  
(n °3). Insérez l’assemblage boulon dans les trous de boulons alignés du plateau  
inférieur (n °7) et des pattes (n °2) de l’avant droit.  Placez la rondelle (n °4),  
puis la rondelle de blocage fendue (n °5) et l'écrou hexagonal (n °6) sur  
l’assemblage boulon et serrez, mais sans forcer. Répétez tout le processus 
pour l'arrière droit.

Étape 5	 Outils nécessaires : Tournevis Phillips® #3 et clé combo  
			   de 10 mm
Placez le chariot à l'envers.  Serrez les huit assemblages boulon  
(n °3, n °4, n ° 5, n ° 6) à un couple de 5 lb-pi.

Étape 6	 ATTACHER LES ROULETTES
Insérez les roulettes (n °8) et (n °9) dans le trou des inserts en plastique 
blanc jusqu'à ce que la roulette soit au niveau de l'insert en plastique blanc. 
À l'aide d'un maillet en caoutchouc, martelez la roulette en place jusqu'à ce 
que la tige ne soit plus visible. Répétez l'opération avec les trois autres 
roulettes.

REMARQUE : Assurez-vous que les deux roulettes à blocage (n °8) se trouvent 
du même côté du chariot.

Plateau  
inférieur (n°7)

Pattes  
chromées 

(n°2)

Boulons à tête ronde (n°3)
Rondelle (n°4)
Rondelle de blocage  
fendue (n°5)
Écrou hexagonal (n°6)

4 & 5

6

Roulettes à blocage (n°8)
Roulette pivotante non verrouillable (n°9)


